
Report on Operations for 2006

Sewerage & Water Board 
of New Orleans, Louisiana

BRUNO & TERVALON

JULIEN ENGINEERING AND  CONSULTING



MISSION STATEMENT
To be one of the best and most respected suppliers of sewer, water, 

and drainage services in the south-central United States 
by providing quality, reliable, and cost effective services to 

our Customers while maintaining 
fair and ethical treatment of our well-trained and 

highly motivated employees.

OUR VALUES
Open, honest communication

Trust and respect for each other 
Offering and encouraging education and opportunity to employees

Fostering enthusiasm among employees through example of the managers/supervisors
Providing direction and planning and encouraging interdepartmental team work
[...]
near future. 

• Troughs in the sedimentation basins require cleaning which will be completed 
shortly. 

• The plant staff has discovered sediment in the bottom of the finished water 
storage tanks.  The tanks should be taken out of service one at a time and 
cleaned, disinfected, and put back in service. 

• Improvements to the ferric chemical feed system are in progress and should be 
completed soon. 

• All valves have been changed on the chlorine system and upgrades have been 
completed on the chlorine system. 

• Lime slaker 3 requires repairs.  Currently, the system is manually run until 
repairs are completed.   

Most of the operations personnel live in close proximity of the plant and only a few 
personnel did not return to employment at the Board as a result of the storm.  Increased staffing 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 15  

is required to maintain the plant.  All hurricane related damage at the plant has been repaired and 
the equipment is operating effectively. 
 
Water Quality Laboratory at the Carrollton Plant 

The water quality laboratory conducts daily analyses of the quality of river water and 
purified water. Water samples from the distribution network are also analyzed regularly.  The lab 
continues to meet the mandated analytical requirements of the water plants and is certified by the 
Louisiana Department of Health and Hospitals for analysis of coliform bacteria. 

 

      

Figure 5. Water Quality Laboratory 
 
In addition to coliform analysis, the lab also collects samples for protozoan analysis.  

Other regular analyses include hardness, turbidity, fluoride, ammonia, pH, alkalinity, and 
chlorine residual at different stages of treatment.  The solids are analyzed for total suspended 
solids and total dissolved solids concentrations.  River water samples are also analyzed for 
volatile organic compounds.  

The lab continues to maintain its involvement in the Early Warning Organics 
Contamination Detection System (EWOCDS) run by the State DEQ.  Monitoring stations 
connected by telecommunications notify DEQ if any of the 60 listed pollutants are detected in 
the river water samples.  The DEQ disseminates the information to the program participants, 
allowing an early warning of possible problems.  The EWOCDS equipment is maintained at all 
participating locations by the DEQ and the program participants provide manpower to collect 
and run the samples.   

 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 16  

 

Figure 6. EWOCDS Equipment 
 
Significant improvements have been made in the equipment of the laboratory.  The GC 

mass spec has been upgraded and is currently in operation. 
Currently, the laboratory is staffed with one microbiologist, one chemist, two technicians, 

and two sample collectors.  Regulations require the lab to have at least two microbiologists for 
maintaining State certification for bacteriological sampling.  Low pay and past residency 
requirements made it difficult to hire and retain qualified staff. 

 
Water Pumping and Power 

The primary function of the Water Pumping and Power department is steam production 
and the generation of 25 Hertz power.   The facilities at the Carrollton power plant include three 
steam turbines and one gas turbine for a total theoretical capacity of 61 megawatts (MW). The 
steam required for the turbines is generated in five boilers (boiler 2 is out of service) with a total 
capacity of 650,000 pounds of steam per hour. 

The generating station at the Algiers facility is capable of generating 60 cycle power 
using diesel generators.  The facility can generate enough power to support operations at the 
Algiers plant and one drainage pumping station.  The station is also capable of performing a 
frequency change to the 25 cycle power supplied from the Carrollton power plant. 

At present, total capacity of the plant is 41 MWs as Turbine 4 (20 MW) is undergoing 
repairs.  A new Boiler No. 2 is currently being installed and is expected to be commissioned by 
May 2008.  Once turbine 4 and the new boiler are in service the plant will be at the original 
potential capacity of 61 MW.  Other systems repaired since the hurricane include the condenser 
leaks, turbine No. 5 oil system, and the motor control center.  Additional work at the power plant 
includes a new distribution pipe installation at the power plant, and currently the local power 
company is designing a new high pressure natural gas line which will allow the power plant to 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 17  

eliminate the need for the gas compressors located at the power plant.  Of the two steam driven 
distribution pumps located at the power plant, one is in the process of being reconditioned, and 
the final one is scheduled to be reconditioned, but waiting on funds. 

All roof damage has been repaired at the main power plant although some damage is still 
noted at the West Bank Power Control building and River Station No. 1.  No. 1 raw water pump 
at the New River Station has been returned to service and the other two pumps at this facility 
will receive maintenance in the near future. 

The basement of the Carrollton power plant was flooded when the levee system failed, 
requiring the power plant to suspend operations for a brief period of time.  Plant personnel 
suggest considering a dike system around the power building to prevent the basement from 
flooding in the future.   

In the aftermath of Katrina, the diesel generators at the Algiers generating station were 
able to provide backup power for the operation of the Algiers purification plant during 
occasional failure of Entergy power.  The generating station lost part of the roof during the 
hurricane, causing water to seep through to the high voltage wires.  The damaged section of the 
roof has been temporarily patched.  One of the generators that were taken offline for repairs prior 
to the hurricane is still being worked on.  Contracts have also been issued for roof repairs, but a 
shortage of funding is delaying the project. 

All intake and effluent pumping stations are currently operational.  Typically, the 
Claiborne pumping station and the two steam driven turbine pumps are adequate for pumping, 
with the Panola Station serving as a backup.  However, due to a pump out of service at the 
Claiborne station system, the Panola pumping station is currently in operation.  The intake 
pumps suffered damage from the flood waters, but have been repaired.  

The water pumping and power department had 71 employees prior to the hurricane.  
Currently, only 55 positions are filled, requiring staff to work some overtime.  The pumping 
stations and the power plant are back to pre-Katrina standards and continue to operate 
effectively. 

 
Sewerage Treatment Plants 

The team visited both the East Bank and West Bank wastewater treatment plants, 
currently operated by Veolia Water. The team was accompanied by the principal engineer of the 
Board’s operations department on the tour of the East Bank treatment plant, while the tour of the 
West Bank facility was attended by a plant operator.  Both the treatment plants were operational 
at the time of the site visits and were meeting the discharge limits according to the treatment 
plant personnel. 

 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 18  

East Bank Wastewater Treatment Plant 
The East Bank facility has a treatment capacity of 122 MGD (dry weather).  The pre-

Katrina flows to the plant averaged 100 to 110 MGD.  Currently, the plant is receiving 
approximately 100 MGD flow.  The Board had planned to augment the treatment capacity of the 
existing plant by 65 MGD prior to the hurricane.  The decision to increase plant capacity to 265 
MGD during wet weather conditions has been delayed pending the repairs needed to the sewage 
collection and pumping systems and re-population of the city.  

The treatment facilities at the plant include bar screens, grit removal, pure oxygen 
activated sludge system, final clarification, and disinfection.  The solids generated during sewage 
treatment are thickened, dewatered in belt filter presses, and incinerated.  At this time, the 
incinerators are out of service, and therefore the belt presses are processing solids and the 
dewatered solids are trucked to the landfill. 

The plant suffered extensive damage from the strong winds and flood waters.  The 
following is a list of damage from the hurricane that has been repaired. 

• All buildings have been repaired except a new control room is under construction and 
should be completed in six months.  The administration building containing the 
laboratory was destroyed by flood waters and demolished.  The lab functions are being 
done off site and the staff are occupying trailers. 

• Damage to structures and equipment from salt water.  Most equipment has been repaired 
and is operational.  Final clarifier No. 4 is currently under repair and will be finished 
within six months.  Cracks in the deck of the activated sludge tanks are in the process of 
repair, which will be reimbursed by FEMA. 

 

Figure 7. Cracks in Deck 
 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 19  

• Extensive damage to incinerators.  Both the Fluid Bed Incinerators (FBI) and Multiple 
Hearth Incinerators (MHI) were severally damaged by Hurricane Katrina.  The FBI will 
be rebuilt at a cost of approximately $3.5 million over a 10-12 month time period and 
will be paid for by FEMA.  The cost to repair the MHI is in excess of $9 million.  Since 
the equipment has exceeded its life expectancy it will not be rebuilt.  The Board is 
currently researching a beneficial reuse process to act as a back-up to the FBI.  No 
specific process has yet been identified.  The Board will continue to landfill biosolids 
until an alternative is identified and implemented.   

• Currently, one of the return activated sludge pumps is out of service.  Repairs are 
underway and should be completed and the pump reinstalled soon. 

 

Figure 8. RAS Pump Out for Repair 

 
• The grease tank that collects grease from the final clarifier sumps is out of operation 

pending funds from FEMA as the equipment was damaged during the hurricane.  
Currently, the grease is pumped to the head of the plant.  A significant amount of scum 
was observed at the final clarifiers and one of the scum pits was clogged and 
maintenance was currently working on the clog.  The scum and grease tank should be 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 20  

repaired so the grease and scum are removed from the system rather than sending the 
scum in a circle within the plant. 

 

Figure 9. Grease Tank Out of Service 
• Other repairs currently needed include electrical repairs at the oxygen plant and the south 

RAS pump house.  Repairs are scheduled to be completed within the next couple of 
months. 

• At present an RFP has been released to purchase and install an oxygen production 
facility at the plant.  Oxygen is currently trucked in at significant cost and the new 
oxygen plant will reduce the cost of oxygen to the plant.  The plant uses approximately 
20 tons of oxygen a day. 

At present the influent TSS and BOD concentration are approximately 120 milligrams per liter 
(mg/L) and 90 mg/L; respectively.  This is significantly lower than normal concentrations.  
There is a significant amount of inflow and infiltration in the collection system requiring 
treatment at the plant.  Effluent quality is adequate and the plant has experienced no violations 
within the last year. 

 
West Bank Wastewater Treatment Plant 

The West Bank facility has a treatment capacity of 20 MGD (dry weather).  Currently, 
the plant is receiving approximately 10 MGD flow. 

The West Bank treatment facility consists of bar screens, primary clarifiers, trickling 
filters, final clarifiers, and disinfection.  Primary and secondary solids are co-thickened in a 
gravity thickener and hauled to the East Bank facility for further dewatering at the belt filter 
presses. 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 21  

The West Bank facility suffered only wind damage from the hurricane.  The following 
items were damaged, but have been repaired and are back in service. 

 
• The fiberglass cover of the solids thickener was damaged by the winds and has been 

repaired.  The mechanical components of the thickener also sustained some damage and 
have been repaired.  Solids are pumped to the gravity thickener for thickening and then 
trucked off site. 

• The launder covers on the final clarifiers were blown off by the winds.  The covers 
prevent algae growth in the effluent channels.  The covers have been replaced and are 
functioning as intended. 

• All damage to buildings has been repaired. 

• The lost media in the trickling filters due to the storm has been replaced and the trickling 
filters are operating as intended and meeting current loads to the plant. 

• Bar screen No. 3 is out of service due to a motor failure.  Currently, the motor is out for 
repair, but this is not impacting current plant operations and the bar screen is expected to 
be back in service within the month. 

The monthly average TSS and BOD influent concentration are approximately 150 mg/L and 150 
mg/L, respectively.  Hydrogen peroxide previously added at the sewer force main by the Blair 
sewage pumping station to control plant odors prior to the hurricane has been suspended and at 
present a different chemical is being added to various points in the collection system.  Odor 
control at the plant has been retained with improved treatment and less risk.  Treatment at the 
plant is very good for a trickling filter plant as the monthly average effluent TSS and BOD 
concentration has been approximately 15 mg/L and 15 mg/L, respectively. 

The plant capacity is adequate for the long term needs of the area.  Currently contracts are being 
prepared to install new belt filter presses for solids handling and a sodium hypochlorite storage 
facility to eliminate the need for liquid chlorine.  Staffing levels are adequate and the facility and 
grounds are well maintained. 

Sewage Pumping Stations 
The sewage pumping and lift stations convey sewage through the gravity and force main 

systems to the East Bank and the West Bank wastewater treatment plants.   
A vast majority of the east bank and several of the west bank pumps sustained 

mechanical and electrical damage from the flood waters and require complete overhauls.  



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 22  

Initially, the Board’s rehabilitation of the pumps included checking and greasing bearings, 
cleaning motors with steam, and then baking them.  This method was unsuccessful and resulted 
in many pump motor and bearing failures.  As a result, the board changed the rehabilitation 
process to a three step process that includes electrical repair, bearing repair, and flood proofing 
of stations.  About 40% of the electrical work has been completed.  Bearing repair work has not 
been initiated at most stations. The final phase of flood proofing has not started to date. 

The repairs to the sewerage stations will be paid for by FEMA funding.  In order to 
receive these funds, the stations have to be repaired to pre-Katrina conditions.  Most stations are 
located below ground and the rehabilitated stations will be vulnerable to flooding.  The Board 
wishes to elevate most of the stations so that this does not occur again. The Board is currently in 
negotiations with FEMA to elevate the stations with the funds that will be provided by this 
agency. This would ensure continuous operations of all stations during flooding events.  Some of 
the buildings also suffered structural damage. Repair work on buildings is almost complete.  

 
 

      

Figure 10. Repaired Pumps 
 
The Board has issued emergency bids for generators, portable pumps, automation, and 

SCADA panels for the damaged stations, the costs of which will be reimbursed by FEMA.  . 
 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 23  

      

Figure 11. Portable Pumps & Generators  
 
Maintenance personnel estimate about 5 years will be required to have all the pumping 

stations back online.  The estimated cost for all sewage pumping station repairs is approximately 
$80 million which is paid for by FEMA. It is important to note that FEMA will only be paying 
for damage that was due to Katrina.  As contractors are repairing mechanical equipment at the 
stations, more problems are being uncovered that are potentially due to the Board’s ability to 
maintain the stations before the storm. The Board and FEMA are having ongoing discussions to 
determine if the mechanical issues are storm related and who will be responsible for paying for 
any repairs that are not a result of Katrina flooding. 

The Board also has responsibility for operating and maintaining the 23 drainage and 12 
underpass pumping stations in New Orleans. The drainage stations suffered significant damage 
from the flood waters.  Most motors have been rewound and are in service within the drainage 
stations. 

 

      

Figure 12. Drainage Station Pumps 



Sewerage and Water Board of New Orleans  Facilities Evaluation 
 

 
 24  

 
The Corps is providing 100 percent funding, valued at $40 million, for electrical, 

mechanical and structural upgrades to the drainage stations.  This does not include needed work 
at the underpass drainage stations.  The Board has also received a commitment from the Corps to 
move drainage stations 3, 6, and 7 to Lake Pontchartrain, which would allow easier and more 
efficient pumping of water to the Lake.  The estimated cost for relocating the stations is $150 to 
$200 million per station and is to be paid by the Corps.   

The B&V team visited 82 sewage pumping and sewage lift stations, and 23 drainage 
pumping stations.  A summary of the sewage pumping stations and the drainage pumping 
stations visited by the B&V team is attached as Appendix 1.   

 
Maintenance 

The facility maintenance department provides major electrical and mechanical 
maintenance for all Board facilities except the contractor operated wastewater treatment plants.  
The maintenance department has the specialized equipment to maintain the plants’ process 
equipment.  Automated laths and mills provide the department with the ability to fabricate parts 
when replacement parts are excessively expensive or no longer available.  However, lack of 
trained personnel is eroding the capabilities of the department. 

The maintenance department had 128 authorized positions in 2005, of which 88 were 
filled prior to Katrina.  Currently, only 40 positions are staffed due to retirements and attrition.  
To compensate for the limited work force, more work is being contracted out than before to 
General Electric (GE) and other contractors.  Now the department is facing a situation where 
they do not have enough personnel to supervise or assist contractors. 

No major equipment was lost in the maintenance shop during the storm.  The building 
sustained major roof damage which was repaired in 2006.  All maintenance equipment is well 
maintained and adequate to do the work in-house. 

 
Engineering 

The Engineering Division includes mechanical, electrical, civil, construction 
administration and inspection, drainage, and network engineering.  The department administers 
major contracts throughout the City and coordinates with other agencies for the design and 
construction activities impacting Board maintained facilities.  The Engineering department was 
also in charge of overseeing the Sanitary Sewer Evaluation and Rehabilitation Program 
(SSERP), a $640 million program that was in place to upgrade facilities within the sanitary 